
38
Spirit Fitness

52
46

49

136R

48

51

50

52

135L

65

5

120 59

125 12379

112

97

22

96

99

98

102

87

100

101

83

84

86
112

125281282

28

128

125

124

81
80

129

5

1

127

125
121

103

5

125

125

125 28 128

125

125

28

128

107

13088
90

89

125

125

125

125 125

125

125

125

125

111

111

128
128

28

28

125

65

65
5

125125
122122

125 125

126

126 88

103

65
5

46
46

46

46

27

27

27

27
28

28

28

28

46

46

53

54

55

56

56

57

58

63

66

69 568

85

92
93

91
91 94

94

95

104

104

105

106

108

109

110

111113
114

115

116

117

118 119

2727 133

134
134

28

2827

27

26 39

41

37

38

40

26

25

41

25

35

34

2631

32

36

33 19

20

23

22
21

26

36

30

5

8

4

9

7

5

8

7

9

5

5

6 6

4

3

9

8

10 8

9
45

43

45

45 45

45

45

42

44

47

78 72 26

76

74

73

71

77

75

26

76

72

72

77

71

71

71 71 71

2924

11

13

16

18

1412

17

15

26

19 23 20

22

21

25

25

26
26

26

131

132

82

4660616162

64 67

5

26 25 25 27

57

57
57

70

110 110



39
www.spiritfitness.com

CIC850 PARTS LIST
No. DESCRIPTION QTY
1 Frame 1
2 Outer circle tube assembly 1
3 Front stabilizer assembly 1
4 Transportation wheel 2
5 Flat washer SUS304 M8(D19*d8.5*1.0t) 8
6 Nylon nut SUS304 M8*P1.25 2
7 Hex screw M8*1.25*45L 2
8 Hex nut 3/8"*16T*8t 4
9 Leveler foot 4
10 Rear stabilizer assembly 1
11 Seat slider welding assembly 1
12 Seat post assembly 1
13 Seat adjustment taut block 1
14 Seat post panel 1
15 Up sweat guard(back) 1
16 Up sweat guard(front) 1
17 Down sweat guard(back) 1
18 Down sweat guard(front) 1
19 Adjustable knob 2
20 Konb screw (UCP)9*27.5L 2
21 Brake knob--cover 2
22 Flat cross head screw (UCP)M4*P0.7*10L 3
23 Knob bolt block 2
24 Pop pin knob( short) 1
25 Flat cross head screw SUS304 M3*P0.5*6L 6
26 Flat cross head screw SUS304 M4*P0.7*8L 11
27 Flat cross head screw M5*P0.8*8L 9
28 Spring Washer SW5*1.0t 12
29 Saddle 1
30 Handlebar 1
31 Adjustment handlebar block(up) 1

32 Up sweat guard(front) (wider) 1
33 Up sweat guard(back) (wider) 1
34 Handlebar adjustment taut block 1
35 Pop pin knob(long) 1
36 Flat hex screw SUS304 M8*P1.25*25L 2
37 Handlebar Post assembly 1
38 Down sweat guard(front) (wider) 1
39 Down sweat guard(back) (wider) 1
40 Handlebar post panel 1
41 Flat cross head screw SUS304 M8*P1.25*12L 2
42 Flywheel set 1
43 Aluminum Ring 1
44 Flywheel AXIS 1
45 Flat cross head screw SUS304 M5*P0.8*16L 6
46 Flat cross head screw M8*P1.25*10L 8
47 Permanent magnet 1
48 Sprocket / pulley 1
49 Right crank 1
50 Left crank 1
51 Bottom bracket set 1
52 Crank fix screw 2
53 Small sprocket / pulley 1
54 Bearing block (left) 1
55 Bearing block (right) 1
56 Bearing 16004ZZ 2
57 Flat cross head screw SUS304 M6*P1.0*12L 6
58 Flat washer UCP D24*d8.5*1.5t 1
59 Belt 5PK 1360L 1
60 Idler pulley arm assembly 1
61 Bearing-6203ZZ 2



40
Spirit Fitness

62 C type clip 1
63 Idler pully adjust screw 1
64 Idler pully positioning nut 1
65 Flat cross head screw SUS304 M8*P1.25*55L 4
66 Flat washer M8(D16*d8.2*1.0t) 3
67 Idler pully casing 1
68 Flywheel Fixed sheet casing A 1
69 Flywheel Fixed sheet Positioning nut 1
70 Sensor board fixing piece 1
71 Permanent magnet 6
72 Bearing-LF-1910ZZ 3
73 Brake block (right) 1
74 Brake block (left) 1
75 Brake gasket assembly 1
76 Flat cross head screw SUS304 M4*P0.7*40L 2
77 Nylon nut SUS304 M4*P0.7 2
78 Brake line Turntable 1
79 Brake block axis 1
80 Brake block axis Lining 1
81 Brake Spring 1
82 Brake line 1
83 PE Wahser 1
84 Nylon nut SUS304 M8*P2.0 1
85 Slider block 1
86 Nylon nut SUS304 M5*P0.8 1
87 Fixed pulley 1
88 Nylon bushing (black) 2
89 Handbrake shaft pin L 1
90 E type circlip 5 1
91 E type circlip 3 2

92 Swing arm assembly 1
93 Nylon fixed pulley 1
94 Handbrake shaft pin B 2
95 Extension spring 1
96 Brake Knob 1
97 Brake knob up cover 1
98 Brake knob cover 1
99 Brake rod 1
100 Compression spring 1
101 Square plastic bushing 1
102 Flat washer SUS304 M8(D16*d8.1*1.6t) 1
103 Flat cross head screw SUS304 M6*P1.0*20L 2
104 Star-type pop pin knob 2
105 Water bottle holder 1
106 Tablet Holder 1
107 Fixed base assembly 1
108 L type knob 1
109 Console bracket 1
110 Console DT-3268F 1
111 Flat washer SUS304 M6(D16*d6.5*1.0t) 2
112 Bushing (seat post/handlebar) 2
113  Left dumbbell Holder 1
114 Right dumbbell Holder 1
115 Outside plate fixing part backing plate 1
116 Outside plate fixing 1
117 Left chain guard A 1
118 Left chain guard B 1
119 Flat cross head screw M4*P0.7*10L 1
120 Right chain guard B 1
121 Chian guard up 1
122 Chian guard up cover 2
123 Brake guard right 1



41
www.spiritfitness.com

124 Brake guard left 1
125 Flat cross head screw M5*P0.8*14L 25
126 Flat cross head screw M5*P0.8*25L 2
127 Round head Phillips tapping screws 1
128 Flat washer M5(5.3*10*1t) 6
129 Nylon nut SUS304 M10*P1.5 1
130 Flat washer (D16*d10.2*1.0t) 1
131 Hex screw M6*P1.0*20L 1
132 Hex nuts (UCP)M6*P1.0*5.0t 1
133 Hex nuts (UCP)M16*P1.5*7.8t 1
134 Flat cross head screw M8*P1.25*15L 2
135 
/136

Pedal L/R 1

137 Screw M5*15L 1




